Welcome,
My Cart
0 item(s)
...
Contact Us
866.243.2721

product name

Ace by MTD 215-381-033 (1985) Tiller

Model: 215-381-033 (1985)

Save
Part Not Listed?Part Not Listed?

product name

Chain Case

...
...
1
Spacer .657 I.D. x .78 O.D. x 2.19" Lg. MTD-750-0315

...
2
JACK SHAFT MTD-938-0182

...
3
Gasket for Tiller Housing MTD-921-0132

...
4
Housing Ass'y.-L.H. Half MTD-15276

...
5
Bearing .62" I.D. x 1.38" O.D. x .437" Thk. MTD-941-0155

...
6
Bearing Housing MTD-05034A

...
7
Spacer .635 I.D. x .88 O.D. x 1.03" Lg. MTD-750-0229

...
8
Chain Case Pulley 6.0" Dia. MTD-756-0262

...
9
Hex Bolt 5/16-18 x 1.0" Lg. (Special) MTD-710-0643

...
10
Lock Wash. 5/16" I.D. MTD-936-0119

...
11
Fl-Wash. .344" I.D. x 1.125" O.D. MTD-736-0231

...
12
Hex Wash. Hd. Self-Tap Scr. 1/4-20 x .50" Lg. MTD-710-0599

...
14
HEX NUT 5/16-18 MTD-712-3010

...
15
Hex Bolt 3/8-16 x 3.25" Lg. (Grade 8) MTD-710-3130

...
16

...
19
Flat Thrust Wash. MTD-736-0163

...
20
Step Spacer MTD-750-0314

...
21
Tine Shaft Ass'y. MTD-784-0090

...
22
Hex Wash. Hd. Self-Tap Scr. 1/4-20 x .50" Lg. MTD-710-0599

...
23
Seal Ring MTD-721-0175

...
24
Dust Cap MTD-931-0487

...
25
Hex Nut 3/8-16 Thd. MTD-712-0798

...
26
L-Wash. 3/8" I.D. MTD-736-0169

...
27
HEX BOLT 5/16-18 x 1 LG.* MTD-710-0322

...
28
Hex Bolt 5/16-18 x .62" Lg. (Special) MTD-710-0538

...
29
Housing Ass'y.-R.H. Half MTD-15274

...
30
Hex Flange Brg. MTD-948-0229

...
31
Sprocket 10 Teeth 1/2" Pitch MTD-713-0206

...
32
#41 Chain 1/2" Pitch x 34 Links MTD-713-0131

...
33
#42 Chain 1/2" Pitch x 48 Links - Endless MTD-913-0186

...
34
Flange Bearing .625" I.D. MTD-748-0855

...
35
#50 Chain 5/8" Pitch x 28 Links MTD-713-0187

...
36
Sprocket Shaft MTD-738-0320

...
37
Sprocket Bearing Sleeve Ass'y. MTD-713-0182

...
38
Sprocket Sleeve Ass'y. MTD-713-0181

...
39
Sprocket Shaft MTD-738-0308

...
40
Spring Pin Spiral 1/4" Dia. x 1.5" Lg. MTD-715-0114

...
41
Square Key 3/16 x 3/16 x 1.50" Lg . MTD-714-0133

Parts01

...
...
1
Throttle Control Wire MTD-946-0503

...
2
Handle Panel Ass'y. MTD-784-0034


...
4
Carriage Bolt 5/16-18 x 1.75 Lg.* MTD-710-0458

...
5
Inter. Cotter Pin MTD-714-0149B

...
6
"U"-Clevis Pin .500 Dia. MTD-04602

...
7
Carriage Bolt 5116-18 x .75 Lg.* MTD-710-0451

...
8
"U"-Channel Plate MTD-04586

...
9
CLEVIS PIN .500 x 1.875 MTD-711-0231A

...
10
Depth Bar MTD-04668

...
11
Spring Pin MTD-732-0194

...
12
Depth Bar Spri ng MTD-732-0290

...
13
Lock Wash. 5/16" I.D. MTD-936-0119

...
14
Internal Cotter Pin MTD-714-0145

...
15
Lock Wash. 5/16" I.D. MTD-936-0119

...
16
HEX NUT 5/16-18 MTD-712-3010

...
17
Handle-L.H. MTD-749-0502

...
18
Belleville Wash. 3/8 I.D. MTD-736-0105

...
19
Hex Bolt 3/8-16 x 1" Lg. MTD-710-0514

...
20
Hex Bolt 5/16-18 x .75 Lg. MTD-710-0118

...
21
L-Wash. 3/8 I.D. MTD-736-0169

...
22
Hex Nut 3/8-16 Thd. MTD-712-0798

...
23
Belleville Wash. .505 I.D. x 1.00" O.D. MTD-736-0253

...
24
Fl. Bearing w/Flats .631 I.D. MTD-741-0116

...
25
Wheel Ass'y. 9 x 1.75 MTD-753-04874

...
26
Shoulder Bolt .625 Dia. x 2.75 Lg. MTD-738-0318

...
27
HEX NUT 5/16-18 MTD-712-3010

...
28
Lock Wash. 5/16" I.D. MTD-936-0119

...
29
L-Wash. 1/2" I.D. MTD-736-0921

...
30
Hex Ins. L-Nut 1/2-20 Thd. MTD-712-0200A

...
31
Wheel Bracket Ass'y. MTD-06813

...
32
Engine"U"-Channel Ass'y.-L.H. MTD-06792

...
33
HEX NUT 5/16-18 MTD-712-3010

...
34
HEX BOLT 5/16-18 x 1 LG.* MTD-710-0322

...
35
Engine"U"-Channel Ass'y.-R.H . MTD-06794

...
36
Hand le-R.H . MTD-749-0356

...
37
Clevis Pin .375" Dia. x 1.88" MTD-711-0679A

...
38
Lock Wash. 5/16" I.D. MTD-936-0119

...
39
HEX NUT 5/16-18 MTD-712-3010

...
40
"U"-Channel Bracket Ass'y. MTD-06816

...
41
HEX NUT 5/16-18 MTD-712-3010

...
42
Tailpiece Ass'y. MTD-04589

...
43
Control Rod MTD-747-0183

...
44
Clutch Lever MTD-747-0182

...

...
46
Throttle Control Box Ass'y. MTD-831-0796A

...
47
Rubber Washer .33" I.D. MTD-735-0126A

...
48
Fl-Wash. .344" I.D. x .880 O.D. x .06 MTD-736-0159

...
49
Hex Cent. L.-Nut 5/16-18 Thd. MTD-912-0158

...
50
Extension Spring .75" O.D. x 11.0" Lg. MTD-732-0191

Parts02

...
...
1
Engine MTD-NA

...
2
Hex Nut 1/4-20 Thd. MTD-912-0287

...
3
L-Wash. 1/4" I.D. MTD-936-0329

...
4
Support Bracket MTD-06801

...
5
Hex Bolt 1/4-20 x .75" Lg. MTD-710-3015

...
6
Belt Guard MTD-06796

...
7
Thread Rolling Scr. 1/4-20 x .50 Lg. MTD-710-0599

...
8
"U"-Type Speed Nut MTD-712-0185

...
9
Shoulder Bolt .625 Dia. x .170 Lg. MTD-738-0281

...
10
Gontrol Rod MTD-747-0180

...
11
Reverse Idler Brkt. Ass'y. MTD-06786

...
12
Spring-Idler Brkt. MTD-732-0433

...
13
Forward Idler Brkt. Ass'y. MTD-06784

...
14
Hex Cent. L-Nut 3/8-16 Thd. MTD-712-0375

...
15
Clutch Control Rod MTD-747-0183

...
16
Hex Self-Tap Scr. #8-32 x .38" Lg . MTD-710-0783

...
17

...
18
Inter. Cotter Pin MTD-714-0145

...
19
Hex Jam Nut 3/8-24 Thd. MTD-712-0262

...
20
Fl-Idler w/Flanges 3.12 O.D. x .75 MTD-756-0225

...
21
Clutch Mounting Plate MTD-06803

...
22
HEX SCREW 1/2/20 x .75 SPEC MTD-710-0121

...
23
Belt Guard Rod MTD-747-0181

...
24
Internal L-Wash. 1/2" I.D. MTD-736-0114

...
25
Fl-Wash. 1/4" I.D. MTD-736-0463

...
26
Sq. Key 3/16" x 1.50n Lg. MTD-714-0133

...
27
Engine Pulley MTD-756-0261

...
28
Fl-Wash. 3/8" I.D. x 1.00n MTD-736-0258

...
29
L-Wash 3/8" I.D. MTD-736-0169

...
30
Hex Bolt 3/8-24 x 1.25" Lg.* MTD-710-0191

...
31
Spacer .635 I.D. x .88 O.D. x 1.035 Lg. MTD-750-0229

...
32
V-BELT 1/2 x 41 MTD-954-0201

...
33
V-BELT 1/2 x 37 SPECIAL MTD-954-0154

...
34
Chain Case Pulley 6.0" Dia. MTD-756-0262

...
35
Hex Bolt 5/16-18 x 1.0" Lg. MTD-710-0643

...
36
Shake-Proof Wash. MTD-736-0170

...
37
Fl-Wash. 5/16" I.D. x 1.120 MTD-736-0231

...
38
Inter. Cotter Pin MTD-714-0149B

...
39
Deflector-Muffler MTD-BS-796956

...
41
See Tine Chart Below MTD-NA

...
xx
Inner Tine Ass'y. Comp.-R.H. MTD-784-0092

...
xx
Outer Tine Ass'y. Comp.-R.H. MTD-784-0094

...
xx
Inner Tine Ass'y. Comp.-L.H. MTD-784-0091

...
xx
Outer Tine Ass'y. Comp.-L.H. MTD-784-0093

...
46
HEX NUT 5/16-18 MTD-712-3010

...
49
Tine Shield MTD-04598

...
50
SCREW 5/16-18 x 1.5 LG MTD-710-0805A

...
51
See Tine Chart Below MTD-NA

...
xx
Inner Tine Ass'y. Comp.-R.H. MTD-784-0092

...
xx
Outer Tine Ass'y. Comp.-R.H. MTD-784-0094

...
xx
Inner Tine Ass'y. Comp.-L.H. MTD-784-0091

...
xx
Outer Tine Ass'y. Comp.-L.H. MTD-784-0093

...
53
Clevis Pin .375" Dia. x 1.88" MTD-711-0679A

...
55
Spring Wash. .265 I.D. x .562 O.D. MTD-936-0175

...
56
Shake-Proof Wash. MTD-736-0170

...
57
Hex Bolt 5/16-18 x .75" Lg. MTD-710-0118

...
58
Lock Wash. 5/16" I.D. MTD-936-0119
...
...
...
Processing